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Statement

Lo R lR S JOAS S % A B IR L H ) R
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. BHIRNHREREFMSEARLEEZAE (BREENEHE) TR
Copies of the test report without the offical seal of the laboratory are invalid.
3. KRS g . AL HEHE AR R
The test report is invalid without the signatures of compiler, checker and approver.
4. RIS SRR
The test report is invalid if it is blotted out.
5. REASLE - IVAAREAE, A1 Skl .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. IEFERFTRINES R, O st A 2
The conclusion of the consxgnatlon test is only valid for the provided sample.
7. AKBER A, AP SO9AE, SO (A7) BONBESC, BRI, N
L SCCA g
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAAUE, MRS EHE R IERIEI T

Unless noted otherwise, the test type is consignation test.

bl BHET o UR 4K 345 5 Address: No.345 East Yunling Road, Shanghai
NS EL Sinhh(Post Code): 200062

T (Tel): (021) 31765555 fE30(Fax): (021D 31015117

Pk (web site): www.ghs.cn

i F{5 #i(E-mail): zmh@ghs.cn
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Shanghai Resgarch Institute of Chemical Industry \O. 1119060329
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1/11
5 d AP il PLA518TS 3.7V 650mAh 2. 4Wh
#5u 4 AR Chinese
Name of Sample £ /
English
Houth5 1119060329
Sample No.
EXTX Vi1 AREHE GIEIR) AT )
Consignor /
s X RUNTT U H TR AT B2 v
Manufacturer 7

R Ik A E CRT R A UD iR esdE T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS Recommendatlons on the TRANSPORT

Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
37 ARAE KERE CTaREDEMMEA WIS FIARAETFE
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
* DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |

Criterion OF
Section 38.3

T a =

ke B, WERE ER
Appearance Silvery and yellow Aluminum—plastics shell
3 P : e
H ok B A 2019-06-24 ARAE B B 2019-06-28 ~ 2019-07-22
Accepted Date T'est Date

o B T AR B k3l bl ANELBE BRI T A L a0
&7 A Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge

LR, HEESFTAIRA R (CRTaEREYEM A DD W FERAET

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. JIMEE/JK

M4 |The sample has passed the test items of UNITED NATIONS “Recommendations“en the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC/10/11KRev. 6
COﬂC'USiOﬂ Amend. 1 38.3

39 (Date) § 2019-07-25

Py nf ge e s i iRechargeable Single Cell Battery. /
/.
Comment
FRE A M0 / B S AL
Consignor 213125
Address Post Code
Poog \/ CEA %g% %1 @}ﬁ
Approver: 2 W/) Checker: Compiler:
R4

Titles R TR (Vice chief engincer)
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Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1119060329

2.0
SR B 2 A N EEEPYE LI : =
/%—%’- b U WA 1 #T/ﬁ-%k X’]‘T/ﬁd‘ x5 A ek £ )i—\;}ﬁ\%ﬂ/g é_.g‘
N f Test Standard requirement or The )
No TP S Test Result | Conclusion | Remark
] ltems Clause Number of Standard
WA I O T 15 e TR g St e i 15 IR0 AL
5 HERH ;)rm>1> ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Ik Wik 1 i
1 1titud Fay e See Appendix 1 & /.
Altitude UN Manual of Tests and Criteria !
simulation ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section 38.3 e
Test T.1
WeAr I O T (e s i e iU iR A bl
AR A ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 ik | iy & 2
2 r. 2 See Appendix 2 gl
Thermal test UN Manual of Tests and Criteria SRR [’;;S(I_‘d /
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section 38.3 =
Test T.2
BAN CRFalfiamimEZ oy o mesd
)] };}I}ﬁz ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 W | Jifi% 3 o
3 o 0. > Sppendiz'B )
Vibration UN Manual of Tests and Criteria =g SperiR P;L;Cd /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 =
Test T.3
HRA R TR PrEm it Raefisd
ik %Ufi) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 &t | JLEf % 4 Al
4 . Hel. dix 4 e
Shock UN Manual of Tests and Criteria SEEEgnd X P'IJ.;SCd y
ST/SG/AC. 10/11/Rev. 6 Amend. I Section 38.3 ks
Test T.4
BA T CCFai itz g uc iﬁﬂ&fﬂﬁi?ﬁp
) YN % ;‘if{]}})g) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 R | fLH{%& 5 -
D ~ % L.« ~ d A
External short |un Manual of Tests and Criteria S AQERTTN ”_ 4
Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.5
BERE CCT Rz M CE SR ab
R i};}}» ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 & | LW 6 25
6 | i, See Appendi it
Crush UN Manual of Tests and Criteria EESAcLx 6 l’é‘ll;SOd /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 ==
Test T.6
A (LT ER R IR MR GRGAN bR
W H FAY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 X | jLpR& 7
7 . 7 See Appendix 7 ik
Overcharge UN Marual of Tests and Criteria b I’il;sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 3
Test T.7
A (LT R R e MmN D Ak
) }Tg}}g ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 R [ (KK 8 Atk
8 . See Appendix 8
Forced discharge UN Manual of Tests and Criteria PESIRI I)E;;;Od /
ST/SG/AC. 10/11/Rev, 6  Amend. 1 Section 38.3
Test T.8
P IB7 85 e HEIRALE : 21°C-24°C ; REEULNE : /%
10 \ Y 0 21°C— s 1o 1dity /Y
Teel Brivimentnent Ambient temperaturc:2]1°C-24°C:Ambient humidity:/%
Condition
S EL )
KO H A e e - -
[ 49
Subcontracted Test FOEERT % i R 7
Condition Subcontracted | Name Post Code
Laboratory Mot / 1% /
Address Tel
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Ltd. Test Report— Appendix 1

NO. 1119060329

3/11
5 | AP R B B A i1 LS AT
No. Name of Test Items Altitude simulation
. ’ XIEF] Before RI G After
HE | HERE 2B W Before ABE A | gank | A RE| Kb
%5 Sample Status RE U Y RE F 2, /& | Mass Loss | Residual | JL&
Sample Mass oCcv Mass OCV OCV  |Other
No. /g A% /g AV /% /%o Event
001 | joyepn® | 130045 | 418 | 13.0019 | 4.18 0.00 | 100.00 | ©
002 | oot o | 128851 | 418 | 12.8857 | 4.18 0.00 | 100.00 | o
003 | joyemerii B ol 13.1669 | 418 | 13.1663 | 4.18 0.00 | 100.00 | ©
LOYCTE T e r s
004 | iove o daed | 12.9407 | 4.18 | 12.9404 | 4.18 0.00 | 100.00 | ©
- 1CYCSE A8 :
005 | jopcmnrt® o | 131217 | 418 | 13.1217 | 4.18 0.00 | 100.00 [ ©
006 | pserericin® 1 13.0160 | 418 | 13.0157 |  4.18 0.00 | 100.00 | ©
007 | gscrepor i o ] 18.0577 | 418 | 13.0582 | 4.17 0.00 | 99.76 | ©
ROVO S 4w 25 |
B08 | sscremrs o2, 217 4.18 | 13.2220 | 4.18 0. 00 100.00 | ©
5CYCHE A 46 s ,
009 | sehmis o 12 5107 | B 19 2 BI0N B 4R 0. 00 100.00 | ©
SCYCHEA 7 B .
010 | seomnmas o oWENG 0777 ( §R18 | 13080 | 417 0. 00 99.76 | ©
:i h—,;I,This space intentionally
% e

lelft blank

Hix: LR V-IRA D-f4A R-BA P-RK 0-AME. LikA. LMKk, LA, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Ltd. Test Report— Appendix 2

NO. 1119060329

1/11
i ) BAAE LA | IR
No. Name of Test Items Thermal test
. KE AT Bef RIE /G Afte
#e | HIRA S £ KB Al | s gan k| #law ] e
%5 Sample Status /D’":i_ ﬂ‘ﬁg“@/—"ﬁ 0 . 3 FF#& %, /& | Mass Loss| Residual 3}%%
Sample Mass OoCv Mass ocv OCV |Other
No. /g N /g v 1% /% | Event
001 | jepcice®il 1130049 | 418 | 12,9999 [ 4.13 0. 04 98.80 | o
002 | oot 1 12,8857 | 418 | 12.8808 | 4.15 0. 04 99.28 | 0
003 | oroiim® o] 131663 | 418 | 13.1621 | 4. 14 0. 03 99.04 | 0
004 | ouicr®Al 1129104 | 418 | 129359 [ 4.14 0.03 99.04 | o
005 | el 1131217 | 418 | 13.1165 | 4.14 0.04 | 99.04 | o
006 | gperen®hh | 13.0187 | 418 | 13.0114 [ 4.14 0. 03 99.04 | o
25CYCHER AL, A3 :
007 | psvopiorre® | 13.0582 | 417 | 13.0529 | 4.12 0. 04 98.80 | o
008 i 13.2220 | 418 | 13.2166 | 4.14 0. 04 99. 04
25CYC Fully charged s 4 - t P . - 0
009 | sereriorn® | 12.8101 | 418 | 12.8057 | 4.13 0. 03 98.80 | o
25CYCIEA A e o
010 | pomrierteNgie 0280 | @17 | 13.0232 | 4.13 0. 04 9.01 | o
y\ r\/}\ {/ This spaﬁ\r}lir{)t]eﬂrilikionally
&ii: Lk V-IRAR D-MAk R-2E F-RK 0-R#h. LRA. LMK, i, Rk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% y BRAR L | )
No. Name of Test [tems | vipration
X AT % B WS A o
7}#‘\;\':! ##—%H:#& e oy Al Before RIS After })ﬁ\-%;}mk 5?']%‘@[}— _}j‘;%
T Sample Status RE FEOLE| RE Fr#& W, /% | Mass Loss | Residual | 3L
Sample Mass OoCV Mass ocv OoCv Other
No. /g NV /g A% 1% /% Event
1CYCHEA A iy ‘ ; . o s
001 1YC Fully ﬁmgcd 12. 9999 4. 13 13. 0022 4. 11 0. 00 99, 52 0]
. 1CYCE R A ’ = oe .
002 iove m]y‘ Zhargcd 12. 8808 4. 15 12. 8922 4. 14 0.00 99. 76 0
: 1CYCTE A A5 0 o1pr .
003 {e¥e mly‘ L{targed 13. 1621 4. 14 13. 1649 4. 14 0. 00 100. 00 0
ICYCTER TR ‘ I~ ‘ . , !
004 | iove muily chargea | 12-9369 |  4.14 12.9396 | 4.13 0. 00 99. 76 0
005 | joeroirtl oo |13.1165| 414 | 13,1183 | 4.14 0.00 | 100.00 | o
; 25CYCIE A A ; ; :
006 SECHC Fum’ (fhargcd 13.0114 4. 14 13.0134 4.13 0.00 99. 76 0
= 25CYCIEA 761 5 ‘ 2 0F 6
007 SOy FUH_V' B 13. 0529 4.12 13. 0557 4.10 0. 00 S 0
008 | pscreperithl® o 113.2166 | 414 [ 13.2193 | 4.14 0.00 | 100.00 | o©
25CYCTE R A ‘ = ‘ ’ 5
009 meir lrullf; ("}mged 12. 8057 4.13 12. 8085 4. 12 0.00 99. 76 0
25CYCHE AR AT Qe . . .
010 25(;\,(’; I?ull_v( Charged 13. 0232 4.13 13. 0253 4. 12 0. 00 99. 76 0
Ry This space intentionally
7l left blank
&z -l V-IRA D4R R-2LE F-R K -k, LBA. LMK, L. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Ltd. Test Report— Appendix 4

NO. 1119060329

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
5 AR R B & AR ik
No. < Name of Test Items el
XI AT Before RIS After =
P £ 2B 3 SIS VAR
y 2 g | ARWE| RE 4., /E | Mass Loss | Residual | %
g Sample Status -
Sample Mass OoCV Mass oCcvV oCcV Other
No. /g Y /g IAY % % Event
1CYCHE 4 fi = p ac
el Rt SRR (T v 5 (I Y Y 55 Y [ 0. 00 100.00 | o
A Bk
002 | jpibe=res o |12 8928 44 Lt goas | 4 f4 0. 00 100.00 | ©
CYCOE BT L . ;
003 | ioic riily dasast | 13.3649 | 4 14 SNINERGESS | 4. 14 0. 00 100.00 | o©
Y AN 2
004 | oyl 12,9396 | 4.13 12.9403 | 4.13 0. 00 100.00 | o
005 | jopremsn® 1131193 488 |13 9882 | 4 14 0.00 | 100.00 | o
006 | oo ®BE | 13.0184| 413 | 13.0143 | 4.13 0. 00 100.00 | o
DECY (A 2
007 | sscremriron o | 13,0557 | 410 | 13.0564 | 4.10 0. 00 100.00 | o
DEOVCE AR
008 | prmeci®l 0 113.2193| 414 [ 13.2204 | 4.14 0. 00 100.00 | o
009 | sl | 12.8085 | 4.1z | 12.8093 | 4.12 0. 00 100.00 | o
010 | peciCie®?t 1130253 | 412 | 13.0261 | 4.12 0. 00 100.00 | o
/\/L I‘ /L\ ], This spalccr:“i111(;;:kiorlally
&3 LR V-RA D4R R-2KE F-R XK 0-Lwk. LEA. LMK, LG, ALK,
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Ltd. Test Report—Appendix 9

NO. 1119060329

it 0

A5 5 ARR B 4 AR YT

N, ’ Nuste af Tudt (tarns External short circuit
Hams Bk A HHpHRREL EVE R
Sample No. Sample Status TR hxtem/a:]CTempcralure Other Event

0al 1(\5?{&{??\ Z)Eelll?l-ged 57.8 Q

002 I(Yé(?ﬁﬁ\/’\ :;]1{1{(*(1 57. 6 0

003 1(:Yétcﬁ8ﬁ?ﬁ£god 97.7 0

0 1@Yécgﬁif ﬁ;%ged 58. 2 Q

005 1LY<1£§1C51:{\£$;,9(1 98. 4 0

006 Za(igcgﬁﬁfﬁgg(d 7.8 o

007 zocig%ﬁﬁ? zifgged 57.8 0

008 zscégczggfﬁiged o1 1 0

il 25(:?(2%5{?? :E:Eged o1 7 0

010 25C$gcgg§?§tgigiged 58. 2 0
EL‘;,Eil‘ This space intentionally left

blank

&ii: DMK R-ZE T-R K 0-Afk. RARK. LA,
Note: D-Disassembly R-Ruptur FF-Fire O-No Disassembly,No Fire & No Rupture.
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8/11
A5 6 A RIR B L AR Bt Hs
No. Name of Test Items Crush
. . ] . * o @ ):" =4
Has HBRA R B EIER Y
Max. External Temperature -
Sample No. Sample Status C Other Event
/
1CYC 50%7%hit 99 ¢ : i
011 1CYC 50% Capacity 22.9 O
# 1CYC 50%4% Lt Y,
012 1CYC 50% Capacity 22.1 0
s 1CYC 50%%% it e
013 1CYC 50% Capacity 22.1 0
1CYC 50%7c it #
014 ICYC 50% Capacity 22.3 O
_ 1CYC 50%%E Tt
dih 1CYC 50% Capacity 22.9 0
. 25CYC 50%%% it
016 25CYC 50% Capacity 22.8 2
25CYC 50%Zc i
017 25CYC 50% Capacity 22.4 0
25CYC 50%Z& = ar
018 95CYC 50% Capacity 22.8 0O
25CYC 50%A 0t o
019 25CYC 50% Capacity 22.9 0
: 25CYC 50%7Fdit -
020 25CYC 50% Capacity 22.9 0
LR This space intentionally left
blank

#iE: D-MRIK F-AL K O-RMIK. AALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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9/11
)= 7 R R B 4 AR BT
No. Name of Test [tems Overcharge
M5 RS EAeI R
Sample No. Sample Status Other Event
e
0z1 ICYéLEt{?ytZ;;Egod v
022 ICYéCES;E;k:ESigcd a
023 ICYéCEE;§;th!£gOd !
024 ICYéciiiTjEfi:iged Q
025 25C$gcgﬁiéjézi2iged ()
DY A2
026 25C$ZC;S{T;LfE§iged e
027 2501 Pty ahsgued 0
098 25CYCTE & AL o

25CYC Fully charged

LA 451

This space intentionally left blank

&ii: D-

fEAR F-A2 K O-FMiR. RATK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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10/11
= : BARE LA | o
No. Name of Test Items Forced discharge
*?é%gﬁ-%' *?3%;Hi£§ itﬂbim,ﬁi
: le St i
Sample No Sample Status Extliat Bt
- 1eYCsE A0l
029 1CYC Fully discharged 0
’ 1CYCoE Aol
030 ICYC Fully discharged O
\ 1CYCSEA 0L
031 1CYC Fully discharged O
032 1CYCEATH AL
* 1CYC Fully discharged 0
e 1CYCSEA R HL
033 1CYC Fully discharged O
034 1CYCSEA RO
= 1CYC Fully discharged 0
035 LCYCSE AT S
A ICYC Fully discharged 0
" 1CYCSEA TR
036 1CYC Fully discharged 0
037 LCYCSE AT L
: 1CYC Fully discharged 0
038 1CYCSE AT AL
e 1CYC Fully discharged o
: 25CYCHE AR 1
039 25CYC Fully discharged 0
25CYCTE AR
010 95CYC Fully discharged 0
041 25CYCTE AT L
25CYC Fully discharged 0o
. 25CYCTEA I
042 25CYC Fully discharged 0
) 25CYCSEA AL L
043 25CYC Fully discharged 0
26CYCTRA TN
044 25CYC Fully discharged 0
045 25CYCHEAIIOL
2 25CYC Fully discharged O
s 25CYCIEAT IO
016 25CYE Fully discharged 0
25CYCHEATHL
047 25CYC Fully discharged O
048 25CYCHE AT 0

25CYC Fully discharged

& D4R PR K O-Ffik. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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